

**TEST REPORT**

CIN - U74220DL1998PLC092698

Issued To : MRM PROCOM PVT. LTD.  
PLOT NO-20,21  
SEC-59,PHASE-2

FARIDABAD-121004

Phone/Fax: 9891141520  
Kind Attn. :

Report No.: 151217014/1512170022 Date: 26-Dec-2015

Sample Description :  
SPRING STEEL STRIP

DOR 17-Dec-2015

Your Ref. No. :

*ID No- 1512170022*

**Chemical Composition:-**

| S.N. | Test Parameter | Results (%) | Test Method      |
|------|----------------|-------------|------------------|
| 1.   | CARBON         | 0.06        | IS:228 / ICP-OES |
| 2.   | SILICON        | 0.36        |                  |
| 3.   | MANGANESE      | 1.55        |                  |
| 4.   | SULPHUR        | 0.014       |                  |
| 5.   | PHOSPHORUS     | 0.021       |                  |
| 6.   | CHROMIUM       | 16.77       |                  |
| 7.   | MOLYBDENUM     | 0.49        |                  |
| 8.   | NICKEL         | 7.41        |                  |
| 9.   | COPPER         | 0.32        |                  |
| 10.  | IRON           | Remainder   |                  |

-----End of Report-----

*Analyst*  
Analyst

CCREQD\1\RA000\IA1374



TRA - 221653